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Summary of Results

Title

Test Specimen #1

Test Specimen #2

AAMA/WDMA/CSA 101/1.5.2/A440-08

Class R-PG15 1219x 2134

Class R-PG15 1219 x 2134

(48 x 84)-H (48 x 84)-H
Design Pressure +720 Pa (+15.04 psf) +720 Pa (+15.04 psf)
Negative Design Pressure -960 Pa (-20.05 psf) -960
) N/A
Water Penetration Resistance Test Pressure 220 Pa (4.60 psf) N/A
Test Completion Date: 07/29/15

Reference must be made to Report No. E9329.01-109-47, dated 09/11/15 for complete test
specimen description and detailed test results.







3.0 Project Summary: (Continued)
3.9 List of Official Observers:

Name

Richie Williard
Jeremy R. Bender

4.0 Test Specification(s):

AAMA/WDMA/CSA 101/1.5.2/A440-08, NAFS -

Test Report No.: E9329.01-109-47
Report Date: 09/11/15
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Company

MI Windows and Doors, LLC
Intertek-ATI

North American Fenestration

Standard/Specification for Windows, Doors, and Skylights

5.0 Test Specimen Description:

5.1 Product Sizes:

Test Specimens #1 and #2:

Overall Area: Width Height
26 m2(28.0ft2) | millimeters inches millimeters inches
Overall size 1219 48 2134 84
Interior sash 1168 46 1057 41-5/8
Screen 1149 45-1/4 1029 40-1/2

5.2 Frame Construction:

The following descriptions apply to all specimens.

rail

Frame Member Material Description
Head, sill, and Extruded, the sill utilized a vinyl snap-in sill,
. PVC S
jambs sealed with silicone
Fixed meeting PVC Extruded
rail
Joinery Type Detail
All corners Mitered Thermally welded
PVC end clips were utilized on the ends of the
Fixed meetin meeting rail and secured to the fixed meeting
g Coped and butted | rail with three #6 x 1-1/4" long screws per clip

and secured to the frame with three #6 x 5/8"
long screws.
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7.0 Test Results: (Continued)

Note 1. The tested specimen meets (or exceeds) the performance levels specified in
AAMA/WDMA/CSA 101/1.5.2/A440 for air leakage resistance.

Note 2: With and without insect screen.

Note 3: The client opted to start at a pressure higher than the minimum required. Test
results are reported under Optional Performance.

Note 4: The deflections reported are not limited by AAMA/WDMA/CSA 101/1.5.2/A440
for this product designation. The deflection data is recorded in this report for special
code compliance and information only.

Note 5: Loads were held for 10 seconds.

Note 6: Tape and film were used to seal against air leakage during structural testing. In
our opinion, the tape and film did not influence the results of the test.
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Appendix A
Alteration Addendum

Note: No alterations were required.
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Appendix B
Location of Air Seal: The air seal between the test specimen and the test wall is detailed
below. The seal is made of foam weatherstripping and is attached to the edge of the test
specimen buck. The test specimen buck is placed against the test wall and clamped in
place, compressing the weatherstripping and creating a seal.
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